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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations drawn
by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NIST,
A2LA, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so it
is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and is not use in
determining the Pass/Fail results.
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 22 Subpart H & Part 2
Standard(s) Section Test Item Judgment Remark
2.1046 . .
22.913(a)(5) Effective Radiated Power PASS | = -

2.1049 Occupied Bandwidth PASS | @ -
2.1051 . -

22.917(a) Conducted Spurious Emissions PASS | -
2.1053 . . -

22.917(a) Radiated Spurious Emissions PASS | -

22.917(a) Band Edge Measurements PASS | -

- Peak To Average Ratio PASS Record Only
2.1055 .
29 355 Frequency Stability PASS | -
Note:

(1) “N/A” denotes test is not applicable in this test report.
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1.1 TEST FACILITY
The test facilities used to collect the test data in this report is at the location of No.3, Jinshagang 1st Road,
Shixia, Dalang Town, Dongguan, Guangdong, China.

BTL's Test Firm Registration Number for FCC: 357015
BTL's Designation Number for FCC: CN1240

Report No.: BTL-FCCP-4-1909C175

1.2 MEASUREMENT UNCERTAINTY
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%
confidence level (based on a coverage factor (k=2))
The BTL measurement uncertainty as below table:

A. Radiated Measurement:

Test Site Method Measurement Frequency Range HA ?tv U,(dB)
9KHz ~ 30MHz \Y 3.79
9KHz ~ 30MHz H 3.57
- 30MHz ~ 200MH \ 4.88
DG-CB03 CISPR z z
(3m) 30MHz ~ 200MHz H | 4.14
200MHz ~ 1,000MHz \Y 4.62
200MHz ~ 1,000MHz H 4.80
Test Site Method Measurement Frequency Range U,(dB)
- 1GHz ~ 6GH 4.58
DG-CB03 CISPR z z
(3m) 6GHz ~ 18GHz 5.18

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test ltem Temperature | Humidity | Test Voltage Tested By

Output Power & ERP 25.1°C 50.6% DC 3.8V Vegeta Li
Occupied Bandwidth 25.1°C 50.6% DC 3.8V Vegeta Li
Conducted Spurious Emissions 25.1°C 50.6% DC 3.8V Vegeta Li
Radiated Spurious Emissions 24°C 68% AC 120V/60Hz| Berton Luo
Band Edge 25.1°C 50.6% DC 3.8V Vegeta Li

Peak to Average Ratio 25.1°C 50.6% DC 3.8V Vegeta Li
Frequency Stability Normal and Extreme Vegeta Li
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment Borgs Kids Smartwatch

Brand Name WatchMeGo

Model Name BKW700, ANSBKW700

Model Difference(s) Only differ in model name.

Hardware Version DVT1

Software Version SW_MD 034 190920 GCF_USERDEBUG

1# Supplied from battery.
Model: ZWD512724V

Power Source 2# DC Voltage supplied from AC/DC adapter.
Model: A18A-050100U-US2

3# Supplied from USB port.

1# DC 4.35V(Limited Charge), 400mAh

Power Rating 2# Input: 100-240V~, 50/60Hz, Max 0.2A, Output:5V === 1A
3#DC 5V 1A
IEMI No Radiated 866027035004528
) Conducted | 866027035001201
Modulation Type gt 8E§§128£M
LTE Channel Bandwidth QPSK 16QAM
(MHz) (dBm) (dBm)
1.4 21.72 20.86
Max. ERP 3 21.96 20.89
Band 26 5 21.76 20.78
10 21.74 20.87
15 21.65 20.58
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Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.

2. Channel List:

LTE Band 26
TotFrouency 0 | e[, | Femeneror [y, | Cemereret

1.4 26797 824.7 8797 869.7
3 26805 825.5 8805 870.5
Low Range 5 26815 826.5 8815 871.5

10 26840 829 8840 874
15 26865 831.5 8865 876.5
Mid Range 1.4/3/5/10/15 26915 836.5 8915 881.5
14 27033 848.3 9033 893.3
3 27025 847.5 9025 892.5
High Range 5 27015 846.5 9015 891.5

10 26990 844 8990 889
15 26965 841.5 8965 886.5

3. Table for Filed Antenna:
Brand Model Name Antenna Type Connector | Gain (dBi) Note
N/A N/A Internal N/A 1 LTE Band 26
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2.2 DESCRIPTION OF TEST MODES
Following mode(s) is (were) found to be the worst case(s) and selected for the final test.
LTE BAND 26 MODE
Test Iltem |Available Channel| Tested Channel Chanr)el Modulation Mode
Bandwidth
26797 to 27033 2679277’0%2915’ 14MHz | QPSK, 16QAM 1RB/3RB/6RB
26805 to 27025 268%5;’02265915’ 3MHz | QPSK, 160AM |  1RB/SRB/15RB
Output 26815, 26915,
popUl | 26815 to 27015 s 5MHz | QPSK, 16QAM |  1RB/12RB/25RB
26840 to 26990 268‘;%9%%915’ 10MHz | QPSK, 16QAM |  1RB/25RB/50RB
26865 to 26965 2682%’9%65915’ 15MHz | QPSK, 16QAM |  1RB/36RB/75RB
26797 to 27033 267%77’0%)%915’ 14MHz | QPSK, 16QAM 6RB
26805 to 27025 268%?’02;65915’ 3MHz | QPSK, 16QAM 15RB
Occupied 26815, 26915,
Soouped | 26815 to 27015 S 5MHz | QPSK, 16QAM 25RB
26840 to 26990 268‘;%’9%%915’ 10MHz | QPSK, 16QAM 50RB
26865 to 26965 268256’9%65915’ 15MHz | QPSK, 16QAM 75RB
Conducted | 26815 to 27015 226915 T4MHzZ QPSK RB
Spurious | 26815 to 27015 226915 5MHz QPSK 1RB
Emissions | 26865 to 26965 226915 15MHz QPSK 1RB
Radiated | 26815 to 27015 226915 1.4MHzZ QPSK 1RB
Spurious | 26815 to 27015 226915 5MHz QPSK 1RB
Emissions | 26865 to 26965 226915 15MHzZ QPSK 1RB
26797 to 27033 | 2679727033 | 1.4MHz QPSK ;SE
26805 to 27025 | 26805, 27025 3MHz QPSK 115F§{BB
Band Edge | 26815 to 27015 | 26815, 27015 5MHz QPSK 215%'?3
26840 t0 26990 | 26840, 26990 10MHz QPSK 510RRBB
26865 to 26965 | 26865, 26965 15MHz QPSK 715%'?3
26797 to 27033 267%77’0%63915’ 14MHz | QPSK, 16QAM 1RB
26805 to 27025 268257’02265915’ 3MHz | QPSK, 16QAM 1RB
Peak To 26815, 26915
Average | 26815 to 27015 P a0 5MHz | QPSK, 16QAM 1RB
Ratio
26840 to 26990 268‘;%929%915’ 10MHz | QPSK, 16QAM 1RB
26865 to 26965 2682%9%%915’ 15MHz | QPSK, 16QAM 1RB
26797 10 27033 226915 1.4MHz QPSK RB
Froauency | 26805t 27025 226915 3MHz QPSK 1RB
Stgbi“t Y 726815 to 27015 226915 5MHz QPSK 1RB
Y 726840 to 26990 226915 10MHz QPSK 1RB
26865 to 26965 226915 15MHz QPSK 1RB
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATIONOFSYSTEMTESTED

Report No.: BTL-FCCP-4-1909C175

EUT

1 EUT
Adapter
AL 100-2400

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 DC Cable NO NO 0.8m
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3. TEST RESULT

3.1 OUTPUT POWER MEASUREMENT

3.1.1 LIMIT
Mobile / Portable station are limited to 7 watts e.r.p.

3.1.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 5.
EIRP / ERP:

EIRP = Output Power + Antenan gain
ERP = EIPR - 2.15dBi

Output Power:
The EUT was set up for the maximum power with LTE link data modulation and link up with simulator.
Set the EUT to transmit under low, middle and high channel and record the power level shown on
simulator.

3.1.3 TEST SETUP LAYOUT
Output Power Measurement

Com'munication EUT
Simulator

3.1.4 TEST DEVIATION

No deviation

3.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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3.2 OCCUPIED BANDWIDTH MEASUREMENT

3.2.1 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 4.

1. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB
bandwidth.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. RBW=(1% ~ 5%)*EBW
VBW=3* RBW

4. get spectrum analyzer with Peak detector.

3.2.2 TEST SETUP LAYOUT

Spectrum Analayzer [ ] l
Power . -
Splitter EUT

=

Communication simulator

3.2.3 TEST DEVIATION

No deviation

3.2.4 TEST RESULTS
Please refer to the APPENDIX B.
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3.3 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

3.3.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

3.3.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured. Set RBW>=1%
EBW in the 1MHz band immediately outside and adjacent to the band edge.

3. Set spectrum analyzer with Peak detector.

4. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

3.3.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o

Power - -

Splitter EUT
Communication simulator

3.3.4 TEST DEVIATION

No deviation

3.3.5 TEST RESULTS
Please refer to the APPENDIX C.

Page 14 of 82



A
3 L L Report No.: BTL-FCCP-4-1909C175

3.4 RADIATED SPURIOUS EMISSIONS MEASUREMENT

3.41 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

3.4.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2.

1. Substitution method is used for E.I.R.P measurement. In the semi-anechoic chamber, EUT placed on
the 0.8m height of Turn Table, rotated the table around 360 degrees to search the maximum radiation
power and receiver antenna shall be rotated vertical and horizontal polarization and moved height from
1m to 4m to find the maximum polar radiated power. The “Read Value” is the spectrum reading the
maximum power value.

2. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of
spectrum reading equal to “Read Value “ of step a. Record the power level of S.G

3. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.

4. ERP can be calculated form EIRP by subtracting the gain of dipole, ERP = EIPR - 2.15dBi.

5. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1MHz/3MHz.
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3.4.3 TEST SETUP LAYOUT

Below 30MHz

RX Antenna

Metal Full Soldered Ground Plane
Spectrum AnBZEr ———

Communications | Receiver
Test Set

30MHz to 1000MHz

ICI.E. m
Ground Plane

Cummunicatiuns' =] iver L
Test Set Breve Amp
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Above 1GHz

Ground Plane

Communications -
] Test Set Recaiver I Amp. I

3.4.4 TEST DEVIATION

No deviation

3.4.5 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX D.

3.4.6 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the APPENDIX E.

3.4.7 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX F.
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3.5 BAND EDGE MEASUREMENT

3.5.1 LIMIT

A Power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. In the 1 MHz bands immediately outside
and adjacent to the frequency block a resolution bandwidth of at least one percent of the emission
bandwidth of the fundamental emission of the transmitter may be employed.

3.5.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.
1. All measurements were done at low and high operational frequency range.
2. Record the max trace plot into the test report.

3.5.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power - -
Splitter EUT

=

Communication simulator

3.5.4 TEST DEVIATION

No deviation

3.5.5 TEST RESULTS
Please refer to the APPENDIX G.
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3.6 PEAK TO AVERAGE RATIO MEASUREMENT

3.6.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

3.6.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.7.

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.

3.6.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] l
Power . -
Splitter EUT

=

Communication simulator

3.6.4 TEST DEVIATION

No deviation

3.6.5 TEST RESULTS
Please refer to the APPENDIX H.

Page 19 of 82



A
3 L L Report No.: BTL-FCCP-4-1909C175

3.7 FREQUENCY STABILITY MEASUREMENT

3.7.1 LIMIT
+1.5 ppm is for base and fixed station. 2.5 ppm is for mobile station.

3.7.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 9.

1. Device is placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

2. EUT is connected the external power supply to control the DC input power. The test voltage range is
from minimum to maximum working voltage. Each step shall be record the frequency error rate.

3. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the
+0.5°C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider
the EUT could be test under the stability condition.

4. The frequency error was recorded frequency error from the communication simulator.

3.7.3 TEST SETUP LAYOUT

= :

Communication simulator EUT

=

Power Supply

3.7.4 TEST DEVIATION

No deviation

3.7.5 TEST RESULTS
Please refer to the APPENDIX I.
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Report No.: BTL-FCCP-4-1909C175

4. LIST OF MEASUREMENT EQUIPMENTS
Radiated Spurious Emission Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
Antenna Schwarzbeck VULB9160 9160-3232 Mar. 09, 2020
2 Amplifier Agilent 8449B 3008A02274 | Mar. 10, 2020
3 | HighPass Filter Wairrwright WHK 1.5/15G-10ST 1 Mar. 10, 2020
Instruments Gmbh
Wairrwright WRCG
4 Band Reject Filter g 1710/1785-1690/1805- 38 Mar. 10, 2020
Instruments Gmbh
60/12SS
Wairrwright WRCG
5 Band Reject Filter 9 824/849-810/863-60/9 7 Mar. 10, 2020
Instruments Gmbh ss
Wairrwright WRCG
6 Band Reject Filter g 880/915-860/935-60/9 14 Mar. 10, 2020
Instruments Gmbh SS
Wairrwright WRCG
7 Band Reject Filter 9 1850/1910-1830/1930- 17 Mar. 10, 2020
Instruments Gmbh
60/10SS
8 | HighPass Filter Wairrwright WHK3.1/18G-10SS 24 Mar. 10, 2020
Instruments Gmbh
Wireless
9 | Communication Test Agilent E5515C MY48364183 | Mar. 10, 2020
SET
Microwave 980039 &
10 Preamplifier With | EMC INSTRUMENT EMC2654045 HAO1 Mar. 10, 2020
Adaptor
11 Receiver Agilent N9038A MY52130039 | Aug. 03, 2020
12 | Wideband radio R&S CMW500 152372 | Mar. 10, 2020
communication tester
13 | High pass filter KANGMAIWEI ZHPF'M3';2'75G'386 B2015073763 | Feb. 12, 2020
14 High pass filter KANGMAIWEI ZHPF-M1000-4000-1 | B2015073762 | Feb. 12, 2020
15 High pass filter KANGMAIWEI ZHPF-M6-186-1727 | B2015073764 | Feb. 12, 2020
. LMR-400(30MHz-1GH
16 Cable emci 2)(8m+5m) N/A May 24, 2020
17 Cable mitron B10-01-01-12M 18072744 Jun. 29, 2020
18 Controller ETS-Lindgren 2090 N/A N/A
Measurement EZ-EMC
19 Software Farad Ver.NB-03A1-01 N/A N/A
20 Loop Antenna EM EM-6876-1 230 Jan. 15, 2020
pq |Double Ridged Guide ETS 3115 75789 Mar. 09, 2020
Antenna
gp | Broad-Band Homn Schwarzbeck BBHA 9170 9170319 | Jun. 23, 2020
Antenna
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Conducted Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
Wireless

1 | Communication Test Agilent E5515C MY48364183 Mar. 10, 2020

SET

p | EXASpectrum Agilent N9010A MY50520044 |  Mar. 10, 2020
Analyzer

3 | POWER SPLITTER Mini-Circuits ZFRSC-123-S+ | 331000910-1 Mar. 10, 2020

4 | wideband radio R&S CMWS500 152372 Mar. 10, 2020

communication tester

Frequency Stability Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
Wireless
1 | Communication Test Agilent ES5515C MY48364183 Mar. 10, 2020
SET
2 | Mult-output DC GW Instek GPC-3030DN | EK880675 Sep. 26, 2020
Power Supply

3 | POWER SPLITTER Mini-Circuits ZFRSC-123-S+ | 331000910-1 Mar. 10, 2020

4 | Wideband radio R&S CMW500 152372 Mar. 10, 2020
communication tester
Const Temp,&

Humidity Chamber

Bell BTH-50C 20170306001 Mar. 10, 2020

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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5. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz
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Radiated Emissions Test Photos

30 MHz to 1 GHz
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BTL-FCCP-4-1909C175

Radiated Emissions Test Photos

Above 1 GHz

e
'“!E!!!f‘
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Report No.: BTL-FCCP-4-1909C175

APPENDIX A - OUTPUT POWER
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3LL

Output Power (dBm):

Report No.: BTL-FCCP-4-1909C175

Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?sBet 26797CH | 26915CH | 27033CH
8247MHz | 8365MHz | 848.3MHz
1 0 22.63 2276 22.87
1 2 2275 22.82 2276
1 5 22.67 2274 22.68
QPSK 3 0 22.72 22.82 22.65
3 1 22.70 22.81 22.64
3 2 22.79 22.69 22.64
6 0 2173 2174 21.69
26/1.4M 1 0 2150 2187 21.82
1 2 21.65 22.01 21.80
1 5 2150 2173 2163
16QAM 3 0 2167 2174 21.63
3 1 21.70 2171 2172
3 2 21.81 21.82 2174
6 0 2067 2072 2067
Low CH Mid CH High CH
LTE Band / BW | Modulation SF?fe O?sBet 26805CH | 26915CH | 27025CH
8255MHz | 836.5MHz | 847.5MHz
1 0 23.02 22.86 22.85
1 7 22.98 22.79 22.81
1 14 23.11 2275 22.68
QPSK 8 0 2187 2168 21.71
8 4 21.93 2165 21.70
8 7 21.79 21.69 21.65
15 0 21.79 21.70 21.69
26/ 3M 1 0 21.88 2187 2187
1 7 22.04 2161 21.86
1 14 21.88 2150 2153
16QAM 8 0 20.88 20.75 20.68
8 4 20.93 20.75 20.71
8 7 20.89 20.86 20.67
15 0 20.72 2076 2065
Low CH Mid CH High CH
LTE Band /BW | Modulation SF?Ee Oﬁfet 26815CH | 26915CH | 27015CH
8265MHz | 836.5MHz | 846.5MHzZ
1 0 2277 22.65 2259
1 13 22.91 22.66 22.72
1 24 22.83 22.55 22.70
QPSK 12 0 2176 2183 2171
12 6 2176 2183 21.69
12 1 2173 2183 2168
25 0 21.82 21.62 21.69
26/5M 1 0 21.89 21.68 2174
1 13 21.93 2173 21.88
1 24 21.83 21.66 2176
16QAM 12 0 20.81 20.80 20.65
12 6 20.81 20.86 20.70
12 1 20.76 20.88 20.67
25 0 2074 20.72 20.72
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fset 26840CH | 26915CH | 26990CH
820MHz | 8365MHz | 844MHz
1 0 22.62 22.85 22.40
1 25 2267 22.89 22.83
1 49 22.86 22.68 22.69
QPSK 25 0 2163 2172 21.60
25 13 21.60 21.70 21.60
25 25 21.64 2152 21.67
50 0 2159 2163 2152
26/10M 1 0 21.74 21.69 21.64
1 25 2178 21.81 22.02
1 49 21.86 21.81 21.36
16QAM 25 0 20.73 20.81 20.61
25 13 20.70 20.90 20.66
25 25 20.46 2074 20.64
50 0 2059 20.65 20.58
e e Low CH Mid CH High CH
LTE Band /BW | Modulation | o one | 26865CH | 26915CH | _26965CH
8315MHz | 836.5MHz | 841.5MHz
1 0 22.80 2253 22.72
1 38 2273 2274 22.71
1 74 22.66 22.48 22.64
QPSK 36 0 2159 2168 21.70
36 18 21.63 21.67 2154
36 39 21.67 21.68 21.59
75 0 2159 21.63 21.66
26/15M 1 0 2173 2153 21.65
1 38 21.44 21.68 2151
1 74 21.22 21.60 2161
16QAM 36 0 2054 20.61 20.60
36 18 2059 2067 20.59
36 39 20.63 20.65 20.55
75 0 20.60 2064 2067
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Report No.: BTL-FCCP-4-1909C175

ERP (dBm):
Low CH Mid CH High CH
LTE Band /BW | Modulation SF?Ee Oﬁfet 26797CH | 26915CH | 27033CH
8247MHz | 836.5MHz | 848.3MHzZ
1 0 2148 2161 2172
1 2 21.60 21.67 21.61
1 5 2152 2159 2153
QPSK 3 0 2157 2167 2150
3 1 2155 21.66 2149
3 2 2164 2154 2149
6 0 2058 2059 2054
26/1.4M 1 0 2035 2072 2067
1 2 20.50 20.86 2065
1 5 2035 2058 2048
16QAM 3 0 20.52 2059 2048
3 1 2055 20.56 2057
3 2 20.66 2067 2050
6 0 19.52 19.57 19.52
Low CH Mid CH High CH
LTE Band / BW | Modulation SFfZBe Oli?fsBet 26805CH | 26915CH | 27025CH
8255MHz | 836.5MHz | 847.5MHz
1 0 21.87 21.71 21.70
1 7 21.83 2164 21.66
1 14 21.96 21.60 2153
QPSK 8 0 20.72 2053 20.56
8 4 20.78 20.50 2055
8 7 20.64 20.54 20.50
15 0 2064 20.55 20.54
26/ 3M 1 0 2073 20.72 20.72
1 7 20.89 2046 20.71
1 14 2073 2035 20.38
16QAM 8 0 19.73 19.60 19.53
8 4 19.78 19.60 19.56
8 7 19.74 19.71 19.52
15 0 19.57 19.61 19.50
Low CH Mid CH High CH
LTE Band / BW | Modulation SF?fe O?sBet 26815CH | 26915CH | 27015CH
8265MHz | 836.5MHz | 846.5MHz
1 0 21.62 21.50 2144
1 13 2176 2151 2157
1 24 21.68 21.40 2155
QPSK 12 0 2061 20.68 20.56
12 6 2061 20.68 2054
12 1 2058 20.68 2053
25 0 2067 2047 2054
26/ 5M 1 0 2074 2053 20.59
1 13 20.78 20.58 20.73
1 24 20.68 20,51 20.61
16QAM 12 0 19.66 19.65 19.50
12 6 19.66 19.71 19.55
12 1 19.61 19.73 19.52
25 0 19.59 19.57 19.57
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet 26840CH | 26915CH | 26990CH
820MHz | 8365MHz | 844MHz
1 0 2147 21.70 21.25
1 25 2152 2174 21.68
1 49 21.71 2153 2154
QPSK 25 0 20.48 2057 20.45
25 13 20.45 20.55 20.45
25 25 20.49 2037 2052
50 0 20.44 20.48 20.37
26/10M 1 0 2059 2054 20.49
1 25 2063 20.66 20.87
1 49 20.71 20.66 20.21
16QAM 25 0 19.58 19.66 19.46
25 13 19.55 19.75 19.51
25 25 19.31 19.59 19.49
50 0 19.44 19.50 19.43
e e Low CH Mid CH High CH
LTE Band /BW | Modulation | o one | 26865CH | 26915CH | _26965CH
8315MHz | 836.5MHz | 841.5MHz
1 0 21.65 2138 2157
1 38 2158 2159 21.56
1 74 2151 2133 21.49
QPSK 36 0 20.44 2053 20.55
36 18 20.48 20.52 20.39
36 39 2052 20.53 20.44
75 0 20.44 20.48 20,51
26/15M 1 0 2058 2038 20.50
1 38 20.29 2053 20.36
1 74 20.07 20.45 20.46
16QAM 36 0 19.39 19.46 19.45
36 18 19.44 19.52 19.44
36 39 19.48 19.50 19.40
75 0 19.45 19.49 19.52
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APPENDIX B - OCCUPIED BANDWIDTH
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LTE Band 26_1.4M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
26797 824.7 1.0963 26797 824.7 1.288
26915 836.5 1.0956 26915 836.5 1.304
27033 848.3 1.0926 27033 848.3 1.283
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
26797 824.7 1.0922 26797 824.7 1.299
26915 836.5 1.0949 26915 836.5 1.299
27033 848.3 1.0940 27033 848.3 1.284
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Report No.: BTL-FCCP-4-1909C175

Spectrum Plot

QPSK-26797

| QPSK-26915

[ Keysight Spectrum Anlyzer - Occupied BW
& 3 Ac EXT ReF [ AlGN AUTO
Center Freq: 824.700000 MHz
G Trig: Free Run AvglHold:>10/10
#FGain:Low #Atten: 40 dB

[05:20:42 PHOCE11, 2018
Radio Std: None

Radio Device: BTS

Ref Offset 5.6 dB
Ref 30.00 dBm

iCenter 824.7 MHz
Res BW 27 kHz

Span 2.8 MHz

#VBW 82 kHz #Sweep 100 ms;

Occupied Bandwidth Total Power 31.4 dBm
1.0963 MHz
-128 Hz

1.288 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc 'STATUS

& sl = Keysight Spectrum Anaiyzer - Occupied BW.
T R [s00 Ac

ALIGN AUT 05:22:37 PM Oct 11,2019

Radio Std: None

X REF
Frequency Center Freq: 836.500000 MHz
o) Trig: Free Run AvglHold:>10/10

#FGain:Low _#Atten: 40 dB

Radio Device: BTS

Ref Offset 5.6 dB
Ref 30.00 dBm

Center Freq
836500000 MHz|

ICenter 836.5 MHz
IRes BW 27 kHz

Span 2.8 MHz|

#Sweep 100 ms Gy

280.000 kHz
Man

#VBW 82 kHz

30.3 dBm A

Occupied Bandwidth Total Power
1.0956 MHz
-190 Hz

1.304 MHz

Freq Offset|
% of OBW Power 2z

xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

QPSK-27033

16QAM-26797

[ Keysight Spectrum Analyzer - Occupied BW ['= | @ Jseslf[— Keysight Spectrum Analyzer - Occup
L E A E [ AIGNAUTO _[05:23:23PMOCt1L, 2019 L N EXT e ALIGN AUTO__[05:21:07 PMOCE 11,2019
q Center Freq: 848.300000 MHz Radio Std: None q Center Freq: 824.700000 MHz Radio Std: None
o Trig: Free Run AvglHold:>10/10 Trig: Free Run Avg|Hold:>10110
AFGain:Low #Atten: 40 dB Radio Device: BTS #Atten: 40 dB Radio Device: BTS
Ref Offset5.6 dB Ref Offset 5.6 dB
Ref 30.00 dBm Ref 30.00 dBm
o e — . Center Freq| Center Freq|
848.300000 MHz 824700000 MHz|
Center 848.3 MHz Span 2.8 MHz| CFStep Center 824.7 MHz Span 2.8 MHz| CF Ste|
Res BW 27 kHz #VBW 82 kHz #Sweep 100 ms Py [Res BW 27 kHz #VBW 82 kHz #Sweep 100 ms; 280.000 kH';
R ) Auto Man Auto Man
Occupied Bandwidth Total Power 30.5 dBm Occupied Bandwidth Total Power 29.2 dBm
1.0926 MHz FreqOffset| 1.0922 MHz FreqOffset
Transmit Freq Error 2.403kHz % of OBW Power  99.00 % M| Transmit Freq Error 1.419kHz % of OBW Power  99.00 % oL
x dB Bandwidth 1.283 MHz x dB -26.00 dB x dB Bandwidth 1.299 MHz x dB -26.00 dB
= STATS, STATUS|
"= | @ [zl Keysight Spectrum Analyzer - Occupied BW.
EXT REF [ AIGNAUTO _[05:22:00 PMOCE11, 2015 IE [ [ exeed ALIGN AUTO __[05:23:50 PM Oct 11,2019
Center Freq: 836.500000 MHz Radio Std: None q Center Freq: 848.300000 MHz Radio Std: None
G Trig: Free Run AvglHold:>10/10 G Trig: Free Run AvglHold:>10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS #IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset5.6 dB Ref Offset 5.6 dB
Ref 30.00 dBm Ref 30.00 dBm
Center Freq| CenterFreq|
836.500000 MHz 848300000 MHz|
Center 836.5 MHz Span 2.8 MHz | [Center 848.3 MHz Span 2.8 MHz| CFStep
Res BW 27 kHz #VBW 82 kHz #Sweep 100 ms P [Res BW 27 kHz #VBW 82 kHz #Sweep 100 ms; 280.000 kHz
- X Auto Man Auto Man
Occupied Bandwidth Total Power 29.1 dBm Occupied Bandwidth Total Power 29.2 dBm
1.0949 MHz Freq Offset| 1.0940 MHz Freq Offset|
0 Hz| 0 Hz,

-1.491 kHz
1.299 MHz

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

-4.863 kHz
1.284 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth
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LTE Band 26_3M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
26805 825.5 2.7111 26805 8255 2.995
26915 836.5 2.7092 26915 836.5 2.992
27025 847.5 2.7059 27025 847.5 2.992
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
26805 825.5 2.7142 26805 825.5 3.007
26915 836.5 2.7133 26915 836.5 2.999
27025 847.5 2.6976 27025 847.5 2.992
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Report No.: BTL-FCCP-4-1909C175

Spectrum Plot

QPSK-26805

| QPSK-26915

[ Keysight Spectrum Analyzer - Occupied BW.
E 3 Ac EXT REF [ AIGN AUTO
Center Freq: 825.500000 MHz

o Trig: Free Run AvglHold:>10/10

)

#Atten: 40 dB

[05:44:58 PHOCE 11,2018
Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset5.6 dB
Ref 30.00 dBm

Center 825.5 MHz
#Res BW 62 kHz

Span 6 MHz

#VBW 180 kHz #Sweep 100 ms

Occupied Bandwidth Total Power 30.9 dBm

2.7111 MHz
1.243 kHz
2.995 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

'STATUS.

| & sl |[f = Keysight Spectrum Anlyzer - Occupied 8W
T R [s00 Ac

ALIGN AUT 05:42:51 PM Oct 11,2019

Radio Std: None

X REF
Frequency Center Freq: 836.500000 MHz
o) Trig: Free Run AvglHold:>10/10

#FGain:Low _#Atten: 40 dB

Radio Device: BTS

Ref Offset 5.6 dB
Ref 30.00 dBm

Center Freq
836500000 MHz|

A AN AAAR el Al e bbb b

Center 836.5 MHz
#Res BW 62 kHz

Span 6 MHz

#Sweep 100 ms Gy

600.000 kHz
Man

#VBW 180 kHz

Auto

Total Power 30.8 dBm

Occupied Bandwidth

2.7092 MHz
-3.683 kHz
2.992 MHz

Freq Offset|
% of OBW Power 2z

xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

QPSK-27025

16QAM-26805

[ Keysight Spectrum Anaiyzer - Occupied 81/ = | & ||| Kersight Spectrum Anshyzer - Occupi
C & 50 € [ AIGNATO [05:42:08 PHOGE 11, 2019 T % |5 EXT e ALTGN AUTO _[05:44:21 PMOCE11, 2019
q 84 Center Freq: 847.500000 MHz Radio Std: None q Center Freq: 625.500000 MHz Radio Std: None
| Trig: Free Run Avg|Hold:>10110 Trig: Free Run AvglHold:>10110
AFGainLow *_#Atten: 40 dB Radio Device: BTS #Atten: 40 dB Radio Device: BTS
Ref Offset 5.6 dB
Ref 30.00 dBm
Center Freq| Center Freq|
847.500000 MHz 825500000 MHz
pan 6 Center 825.5 MHz Span 6 MHz
Res BW 6 BW 180 ep 100 PN | sRes BW 62 kHz #VBW 180 kHz #Sweep 100 ms st
- - Man Auto Man
Occupied Bandwidth Total Power 30.8 dBm Occupied Bandwidth Total Power 29.7 dBm
2.7059 MHz FreqOffset 2.7142 MHz Freq Offset
Transmit Freq Error 9.939kHz % of OBW Power  99.00 % B | Transmit Freq Error 3100kHz % of OBW Power  99.00 % oL
x dB Bandwidth 2.992 MHz x dB -26.00 dB x dB Bandwidth 3.007 MHz x dB -26.00 dB
= Status s STATUS
= | & |el|[— Keysight Spectrum Ansiyzer - Occupied BW
EXT ReF [ ALIGNAUTO [05:43:25PMOCE1L, 2019 C % [s00 A [ exrred ALIGN AUTO [05:41:19 PMOCE 11,2019
Center Freq: 836.500000 MHz Radio Std: None q eq 847.500000 Center Freq: 847.500000 MHz Radio Std: None
8 Trig: Free Run Avg|Hold:>10110 B Trig: Free Run AvglHold:>10110
#IFGain:Low #Atten: 40 dB Radio Device: BTS #IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset5.6 dB Ref Offset 5.6 B
Ref 30.00 dBm Ref 30.00 dB
Center Freq| CenterFreq|
836,500000 MHz 847.500000 MHz
Center 836.5 MHz Span 6 MHz pan 6
#Res BW 62 kHz #VBW 180 kHz #Sweep 100 ms PSR #Res BW 6 AVBW 180 #Sweep 100 PAcRSteD
= = Auto Man Man
Occupied Bandwidth Total Power 29.8 dBm Occupied Bandwidth Total Power 29.8 dBm
2.7133 MHz Freq Offset| 2.6976 MHz Freq Offset|
Transmit Freq Error -4.810 kHz % of OBW Power 99.00 % OGH Transmit Freq Error -8.691 kHz % of OBW Power 99.00 % oliz
x dB Bandwidth 2.999 MHz xdB -26.00 dB x dB Bandwidth 2.992 MHz xdB -26.00 dB
I= s |
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LTE Band 26_5M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
26815 826.5 4.5200 26815 826.5 5.035
26915 836.5 4.5052 26915 836.5 5.004
27015 846.5 44813 27015 846.5 4.970
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
26815 826.5 4.5222 26815 826.5 5.043
26915 836.5 4.5016 26915 836.5 5.007
27015 846.5 4.4920 27015 846.5 4.997
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Spectrum Plot

QPSK-26815

| QPSK-26915

[ Keysight Spectrum Analyzer - Occupied BW.
E 3 Ac EXT REF [ AIGN AUTO
Center Freq: 826.500000 MHz
o Trig: Free Run AvglHold:>10/10
)
#FGain:Low #Atten: 40 dB

[05:36:29 PHOCE 11,2015
Radio Std: None

Radio Device: BTS

Ref Offset5.6 dB
Ref 30.00 dBm

Center 826.5 MHz
#Res BW 100 kHz

Span 10 MHz

#VBW 300 kHz #Sweep 100 ms

Occupied Bandwidth Total Power 31.1 dBm

4.5200 MHz
1.559 kHz
5.035 MHz

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

| & sl |[f = Keysight Spectrum Anlyzer - Occupied 8W
T R [s00 Ac

ALIGN AUT 05:38:15 PM Oct 11,2019

Radio Std: None

X REF
Frequency Center Freq: 836.500000 MHz
o) Trig: Free Run AvglHold:>10/10

#FGain:Low _#Atten: 40 dB

Radio Device: BTS

Ref Offset 5.6 dB
Ref 30.00 dBm

Center Freq
836500000 MHz|

i

[RRCR PR

Center 836.5 MHz
#Res BW 100 kHz

Span 10 MHz

CF Step #Sweep 100 ms

CF Step
1.000000 MHz

Man

#VBW 300 kHz

Occupied Bandwidth Total Power 30.9 dBm
4.5052 MHz
-8.372 kHz

5.004 MHz

Freq Offset|
% of OBW Power 2z

xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sa = Sarus
[ Keysight Spectrum Analyzer - Occupicd BW e JaEsm| = Keysight Spectrum Analyzer - Occupi
L R 50 A € [ ALIGN AUTO _ [05:39:05 PMOct 11,2019 L N EXT REF ALIGN AUTO  [05:36:51 PHOCE 11,2019
eq 846.50 00 Center Freq: 846.500000 MHz Radio Std: None o Center Freq: 826.500000 MHz Radio Std: None
G Trig: Free Run Avg|Hold:>10/10 Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS #Atten: 40 dB Radio Device: BTS
Offset5.6 dB Ref Offset5.6 dB
Ref 30.00 dB Ref 30.00 dBm
Center Freq| Center Freq|
846.500000 MHz 826.500000 MHz|
6 Center 826.5 MHz Span 10 MHz
Res BW 100 BW 300 00 PPN 2Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms [[PPNAC:)
- - Man Auto Man
Occupied Bandwidth Total Power 31.2 dBm Occupied Bandwidth Total Power 29.9 dBm
4.4813 MHz Freq Offset| 4.5222 MHz Freq Offset|
Transmit Freq Error 8.395kHz % of OBW Power  99.00 % 45 | Transmit Freq Error 1430kHz % of OBW Power  99.00 % Ot
x dB Bandwidth 4.970 MHz xdB -26.00 dB x dB Bandwidth 5.043 MHz xdB -26.00 dB
s S =
o oW =

[ Keysight Spectrum Anaiyzer
- =

RE

[ ALGNAUTO  [05:37:49 PMOGE11, 2019

F

Center Freq: 836.500000 MHz

Co) Trig: FreeRun AvglHold:>10/10
#IFGain:Low #Atten: 40 dB

Radio Std: None

Radio Device: BTS

Ref Offset 5.6 dB
Ref 30.00 dBm

Center 836.5 MHz
#Res BW 100 kHz

Span 10 MHz
#VBW 300 kHz #Sweep 100 ms

Total Power 30.4 dBm

Occupied Bandwidth
4.5016 MHz
-10.722 kHz
5.007 MHz

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

I=

[ Keysight Spectrum Analyzer - Occupied B
L

RE ALIGN AUT 05:39:32 PM Oct 11,2018

Radio Std: None

S0 _Ac [ extrer

Frequency eq 846.500000 Center Freq: 846.500000 MHz
GO Trig: FreeRun AvglHold:>10110

#FGain:Low __#Atten: 40 dB Radio Device: BTS

Re 0.00 dB

CenterFreq
836.500000 MHz|

Center Freq|
846500000 MHz|

CF Step
1.000000 MHz

Man
30.1 dBm

Occupied Bandwidth Total Power

4.4920 MHz
-6.900 kHz
4.997 MHz

Freq Offset|
% of OBW Power gtz

xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

|
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LTE Band 26_10M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
26840 829 8.9834 26840 829 9.892
26915 836.5 8.9441 26915 836.5 9.870
26990 844 8.9670 26990 844 9.864
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
26840 829 8.9861 26840 829 9.889
26915 836.5 8.9362 26915 836.5 9.886
26990 844 8.9631 26990 844 9.914
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Spectrum Plot

QPSK-26840

| QPSK-26915

[ Keysight Spectrum Analyzer - Occupied BW.
E 3 Ac EXT REF [ AIGN AUTO
Center Freq: 829.000000 MHz

& Trig: Free Run AvglHold:>10/10
#Atten: 40 dB

[05:47:16 PHOCE 11, 2019
Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset5.6 dB
Ref 30.00 dBm

Center 829 MHz
#Res BW 200 kHz

Span 20 MHz

#VBW 620 kHz #Sweep 100 ms

Occupied Bandwidth Total Power 31.3 dBm

8.9834 MHz
34.453 kHz
9.892 MHz

% of OBW Power
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Transmit Freq Error
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Radio Std: None

X REF
Frequency Center Freq: 836.500000 MHz
o) Trig: Free Run AvglHold:>10/10

#FGain:Low _#Atten: 40 dB

Radio Device: BTS

Ref Offset 5.6 dB
Ref 30.00 dBm

Center Freq
836500000 MHz|

Center 836.5 MHz
#Res BW 200 kHz

Span 20 MHz

CF Step #Sweep 100 ms

CF Step
2000000 MHz

Man

#VBW 620 kHz

Total Power 31.4dBm

Occupied Bandwidth
8.9441 MHz
-17.407 kHz
9.870 MHz
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% of OBW Power 2z

xdB
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-26.00 dB

Transmit Freq Error
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STATUS
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. 7 T ; [ AiGNAUTO 0545558 PMOt 11,2018 5 w5 B e ALIGN AUTO [05:46:37 PMOCt 11,2018
a 844.00 Center Freq: 844.000000 MHz Radio Std: None q Center Freq: 829.000000 MHz Radio Std: None
G Trig: Free Run Avg|Hold:>10/10 Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS #Atten: 40 dB Radio Device: BTS
Ref Offset 5.6 dB
Ref 30.00 dBm
Center Freq| Center Freq|
844,000000 MHz 829.000000 MHz
Center 829 MHz Span 20 MHz
Res BW 200 BW 620 00 PPt | | #Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms |IERRNRIAE ]
- - Man Auto Man
Occupied Bandwidth Total Power 31.4 dBm Occupied Bandwidth Total Power 30.3 dBm
8.9670 MHz FreqOffset 8.9861 MHz Freq Offset
Transmit Freq Error 938Hz % of OBW Power  99.00 % B | Transmit Freq Error 28.001kHz % of OBW Power  99.00 % oL
x dB Bandwidth 9.864 MHz x dB -26.00 dB x dB Bandwidth 9.889 MHz x dB -26.00 dB
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o1 e [ AlGNATO [osds38PMoctit, 2018 . w500 A [ oawr ALIGN AUTO__[05:49:25 PMOct 11,2018
Center Freq: 836.500000 MHz Radio Std: None q eq 844.000000 Center Freq: 844.000000 MHz Radio Std: None
Ly Trig: Free Run Avg|Hold:>10/10 ) Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS #IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 5.6 dB Ref Offset5.6 dB
Ref 30.00 dBm Ref 30.00 dB
o Center Freq| CenterFreq|
/ M i eSS 836.500000 MHz 844000000 MHz
Center 836.5 MHz Span 20 MHz pan 20
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms [P || 4Res BW 200 BW 620 eep 100 orn.oten
- - Auto Man| Man
Occupied Bandwidth Total Power 30.5 dBm Occupied Bandwidth Total Power 30.6 dBm
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Transmit Freq Error -21.005 kHz % of OBW Power  99.00 % S5 | Transmit Freq Error 884 Hz % of OBW Power  99.00 % oliz
x dB Bandwidth 9.886 MHz xdB -26.00 dB x dB Bandwidth 9.914 MHz xdB -26.00 dB
I= S |
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LTE Band 26_15M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
26865 831.5 13.399 26865 831.5 14.66
26915 836.5 13.399 26915 836.5 14.66
26965 841.5 13.481 26965 841.5 14.76
16QAM
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MHz) (MHz) Channel (MHz) 26dB Bandwidth (MHz)
26865 831.5 13.412 26865 831.5 14.61
26915 836.5 13.405 26915 836.5 14.65
26965 841.5 13.492 26965 841.5 14.75
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Report No.: BTL-FCCP-4-1909C175

Spectrum Plot

QPSK-26865

| QPSK-26915

[ Keysight Spectrum Analyzer - Occupied BW.
E 3 Ac EXT REF [ AIGN AUTO
Center Freq: 831.500000 MHz
o Trig: Free Run AvglHold:>10/10
)
#FGain:Low #Atten: 40 dB

[05:54:16 PHOCE 11,2019
Radio Std: None

Radio Device: BTS

Ref Offset5.6 dB
Ref 30.00 dBm

Center 831.5 MHz
#Res BW 300 kHz

Span 30 MHz
#Sweep 100 ms

#VBW 910 kHz

Occupied Bandwidth Total Power 31.7 dBm

13.399 MHz
30.136 kHz
14.66 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

'STATUS.
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T R [s00 Ac

ALIGN AUT

05:52:24 PM Oct 11,2019
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Avg|Hold:>10/10
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#Sweep 100 ms
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-26.00 dB

Center Freq
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CF Step
3.000000 MHz
Man

Freq Offset|
0Hz

STATUS

QPSK-26965

16QAM-26865

[ Keysight Spectrum Analyzer - Occupied BW.
L RF 00 A E

[ ALGNATO  [05:51:53PHOGE 11,2019
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[ww) Trig: Free Run Avg|Hold:>10/10
#FGain:Low | #Atten: 40 dB Radio Device: BTS

['= & [mwssl|f= Keysight Spectrum Analyzer - Occupi
N = EXT REF| ALIGN AUTO _[05:53:37 MOt 11,2019
q Center Freq: 831.500000 MHz Radio Std: None

Trig: Free Run AvglHold:>10/10
#Atten: 40 dB Radio Device: BTS

Ref Offset 5.6 dB

Ref 30.00 dBm
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Occupied Bandwidth Total Power 31.5dBm Occupied Bandwidth Total Power 30.4 dBm
13.481 MHz FreqOffset 13.412 MHz Freq Offset
Transmit Freq Eror ~ -38.234kHz % of OBW Power  99.00 % B | Transmit Freq Error 38.238kHz % of OBW Power  99.00 % oL

x dB Bandwidth 14.76 MHz x dB -26.00 dB x dB Bandwidth 14.61 MHz x dB -26.00 dB

= Status s STATUS
= | & |el|[— Keysight Spectrum Ansiyzer - Occupied BW
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Center Freq: 836.500000 MHz Radio Std: None q eq 841.500000 Center Freq: 841.500000 MHz Radio Std: None
G, Trig: FreeRun Avg|Hold:>10/10 ) Trig: FreeRun Avg|Hold:>10/10
#FGainLow __#Atten: 40 dB Radio Device: BTS #FGainiLow __#Atten: 40 dB Radio Device: BTS
Ref Offset5.6 dB Ref Offset 5.6 B
Ref 30.00 dBm Ref 30.00 dB
Center Freq| CenterFreq|
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T e N
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Occupied Bandwidth Total Power 30.3 dBm Occupied Bandwidth Total Power 30.4 dBm
13.405 MHz Freq Offset| 13.492 MHz Freq Offset
Transmit Freq Error -12.588 kHz % of OBW Power 99.00 % OGH Transmit Freq Error -21.598 kHz % of OBW Power 99.00 % oliz

x dB Bandwidth 14.65 MHz xdB -26.00 dB x dB Bandwidth 14.75 MHz xdB -26.00 dB
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APPENDIX C - CONDUCTED SPURIOUS EMISSIONS
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3LL

Report No.: BTL-FCCP-4-1909C175

LTE Band 26_1.4M Spectrum Plot

Channel Frequency(MHz) Channel Frequency(MHz)
26915 836.5 26915 836.5
® Ref ® Ref
L -
,W\ﬂ'\/ ALY NJ Pl rottng PRSI | e s Pl ottt
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@
st o " i
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Report No.: BTL-FCCP-4-1909C175

LTE Band 26_5M Spectrum Plot

Channel Frequency(MHz) Channel Frequency(MHz)
26915 836.5 26915 836.5
® Ref ® Ref
;\W{\i PN NP WAAMMW bty i e B i e el o S
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Ot T NP, bl
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Report No.: BTL-FCCP-4-1909C175

LTE Band 26_15M Spectrum Plot

Channel Frequency(MHz) Channel Frequency(MHz)
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APPENDIX D - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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[ Test Mode [TX Mode
Ant 0°

160.0  dBu¥/m

150

140

130

120

o

100

a0

a0

70

60

a0

40

30

20

10

0.0

0009 [MHz) 0150

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ ment  Limit  Margin

MHz dBuv dB dBuVvim dBuv/m dB Detector Comment
1 0.0116 40.20 16.34 5654 12632 6978 AVG
2 0.0456 3012 13.92 4404 11443 -7039 AVG
3" 0.0912 25.69 13.54 3923 10841 6918 QF
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[ Test Mode [TX Mode

Ant 0°

160.0 dBu¥/m

150
140
130
120
1o
100
an
80
70

60
i}

40 i

an R

20

1
0.0

0150 05 [MHz] 5 30.000

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuV dB dBuVim dBuV/m dB Detector  Comment
1 0.3520 3025 1342 4367 96.67 -53.00 AVG
2" 2.2367 3145 11.68 4313 6954 -2641 QP
3 12.5821 21.84 11.60 33.44 69.54 -36.10 QP

Page 48 of 82
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Report No.: BTL-FCCP-4-1909C175

[ Test Mode [TX Mode
Ant 90°

160.0  dBu¥/m

150

140

120

120

110

100

a0

80

70

60

50

40

30

20

10

0.0

0.009 [MHz) 0.150
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment

1 0.0146 38.45 15.44 53.89 12432 -7043 AVG
2> 0.0456 3047 13.92 4439 11443 7004 AVG
3 0.0916 22.90 13.54 36.44 10837 -7193 QP
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3LL

‘Test Mode

Report No.: BTL-FCCP-4-1909C175

[TX Mode

Ant 90°

160.0  dBu¥/m

a0
b4
40 =

L
0.0
0.150 0s [MHz) 5 30.000
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuvim dBuvim dB Detector Comment

1 0.1934 31.15 13.60 4475 10188 -5713 AVG
2" 1.0211 30.25 12.49 4274 6742 2468 QP
3 22250 26.49 11.68 38T 6954 3137 QP
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APPENDIX E - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1000MHZ)
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‘Test Mode |LTE Band 26 TX CH26915_1.4M
Vertical
2000 dBm
il
o
-10
-20
-30
-40
-50
-60
b

5 A
-70 ;{ % % ;& =
-80
-90
-100/0

20,000 127.00 224.00 J21.00 1¢.00 515.00 612,00 70900 00600 1000.00 HH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBm dB dBm dBm dB Defector Comment
64.920 6742 -1519 -7261 1300 -59861 peak
121.180 -60.93 -13.10 -7403 1300 6103 peak
250.190 -61.58 1377 -75.35 -13.00 -8235 peak
452920 -66.55 -8.12 -T467 -13.00 81867 peak
535.280 -66.62 -5.03 -7165 -13.00 -58865 peak
* 953.440 -64.96 -0.85 -65.61 -13.00 -5281 peak

d| | | o R =
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‘Test Mode |LTE Band 26_ TX CH26915_1.4M
Horizontal
2000 dBm
10
1]
-10
-20
-30
-40
-50
-60
&

Erli} 1 ]

. , 3 4 k
-80 A
-90
-10040

30,000 127.00 224 00 J21.00 410.00 51500 612,00 709.00 80600 1000.00 HH=z

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin

MHz dBm dB dBm dBm dB Defector  Comment
106.630 -5803 1481 -7284 1300 -5984 peak
174.530 -6567 -12.81 -7848 -13.00 6548 peak
236.610 5047  -14.16 -7f363 -1300 -6063 peak
465530 -66.81 -8.03 -7484 1300 6184 peak
716.760 -67.62 -3.91 -7153 -13.00 5853 peak
* 953.440 -66.02 -0.65 -66.67 -13.00 -53.67 peak

L= I o ) S B
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‘Test Mode |LTE Band 26 TX CH26915 5M
Vertical
20,0 dBm
10
1]
-10
-20
-Jo
-40
-50
-60 E
R 2 5
80 .
-90
-1l]l].rl
30,000 127.00 224.00 J21.00 419.00 S15.00 612,00 F09.00 80600 100000 MHz

Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin

MHz dBm dB dBm dBm dB Detector Comment
1 66.860 -59.52 -1559 -75.11 -13.00 8211 peak
2 119.240 5715 1321 -70.36  -13.00 -57.36 peak
3 197.810 -63.34 1507 -78.41 -13.00 -8541 peak
4 452 920 -65.55 -8.12 -f367 1300 -B067 peak
5
6

667.290 -67.16 -4.48 -71.64 -13.00 5864 peak
* 953.440 -65.96 -0.65 -66.61 -13.00 -53.61 peak
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Report No.: BTL-FCCP-4-1909C175

[ Test Mode |LTE Band 26_TX CH26915_5M
Horizontal
20,0 dBm
10
]
10
-20
-30
-40
-50
-60 5
]
-10 X
wlk F i :
-90
-100j0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 206.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Fregq. Level Factor  ment Limit ~ Margin
MHz dBm dB dBm dBm dB Detector  Comment
1 52.310 -6510 -14.01 -79.11  -13.00 8611 peak
2 106.630 -60.03 -14.81 -7484 1300 6184 peak
3 230.790 -5964 -14.30 -7394 1300 -B094 peak
4 4938510 -64.82 7177 -7259 1300 -5959 peak
5 832190 -66.76 -2.58 -69.34 1300 -5634 peak
6 * 953 440 -66.02 -0.65 -66.67 -13.00 -5367 peak
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‘Test Mode |LTE Band 26_TX CH26915_15M
Vertical
20,0 dBm
10
1]
-10
-20
-Jo
-40
-50
-60
s 3 4
80 X ®
-a0
—1l]l]rl
30.000 127.00 224.00 321.00 41800 515.00 612.00 709.00 806.00 1000.00 MH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBm dB dBm dBm dB Detector  Comment
1 49.400 -60.11 1399  -7410 -13.00 -61.10 peak
2 119.240 -58.65 -13.21 -71.86 -13.00 -58.86 peak
3 159.980 -66.73 -11.07 -77.80 -13.00 -54.80 peak
4 236.610 -63.18 -1416  -77.34 -13.00 -64.34 peak
5
6

635.280 -66.12 -5.03 -71.15  -13.00 -58.15 peak
* 953.440 -65.96 -0.65 -66.61 -13.00 -53.61 peak
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‘Test Mode |LTE Band 26 TX CH26915_15M
Horizontal

20.0 dBm
il
1]
-10
-20
-J0
-40
-50
-60

b
-0 3 ;{ :3 A
w|Lt & F
-90
-100/0

20,000 12700 224 00 32100 41800 515.00 G12.00 F09.00 0600 1000.00 MH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBm dB dBm dBm dB Detector ~Comment
1 52.310 -65.60 -14.01 -71961 -13.00 -86.681 peak
2 106.630 -63.53  -14.81 -7834 -1300 -8534 peak
3 169.680 -63.07 -12.44 -7551 -13.00 -8251 peak
4 230.790 -59.64 -14.30 -7394 -13.00 -80.94 peak
5
6

451.950 -6598 -B13 7411 1300 -61.11 peak
* 832.190 -66.26  -258  -68.84 -13.00 -55.84 peak
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APPENDIX F - RADIATED SPURIOUS EMISSIONS (ABOVE
1000MHZ)
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I Test Mode |LTE Band 26_TX CH26915_1.4M

Vertical

20,0 dBm

10

1]

-10

-20

-0

-40

-50

=

-60
-0
-80

-90
-1000
1000.000 2700.00 4400.00 6100.00 7800.00 9500.00 1120000 1290000  14600.00 1800000 HH=

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBm dB dBm dBm dB Detector = Comment
1% 3516.000 -57 46 461 -5285 1300 -3985 peak
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I Test Mode |LTE Band 26_TX CH26915_1.4M
Horizontal
200  dBm
10
0
-10
-20
-30
-40
-50
1
X
-60
-0
-80
-90
-100j0
1000.000 2700.00  4400.00  G100.00  7800.00  9500.00 1120000 12900.00 14600.00 18000.00 HHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBm dB dBm dBm dB Detector ~ Comment
1* 1782.000 -563.21 -219  -5540 -13.00 -4240 peak
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I Test Mode |LTE Band 26_TX CH26915_5M
Vertical
200 dBm
10
1]
-10
-20
1]
-40
-50 1
-60
-0
-80
-90
-1000
1000.000 2700.00 4400.00 6100.00 7800.00 9500.00 1120000 1290000 14600.00 12000.00 HH=

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBm dB dBm dBm dB Detector Comment
1 * 3601.000 -56.51 493 -5158 -13.00 -3858 peak
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[ Test Mode |LTE Band 26_TX CH26915_5M
Horizontal

200 dBm

10

0

10

20

-30

-40

-50 1 2

-60

70

-0

-90

-100J0

1000000 2700.00  4400.00 G100.00  70800.00  9500.00  11200.00 14600.00 10000.00 HHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBm dB dBm dBm dB Comment

1 3040.000 -54 69 232 -5237  -13.00 -39.37
2 *  4060.000 -57.28 6.48 -50.90 -13.00 -37.90
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I Test Mode |LTE Band 26_TX CH26915_15M
Vertical
200  dBm
10
0
10
20
-30
-40
50
1
X
-60
70
80
80
-100l0
1000.000 2700.00 440000  G100.00  7000.00  9500.00 1120000 12900.00  14600.00 10000.00 MMz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
Mz dBm a8 daBm daBm 48 Detector Comment
1 *  1952.000 -54.92 -1.03 -5595 1300 4295 peak
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I Test Mode |LTE Band 26_TX CH26915_15M

Horizontal
2000 dBm

-10

-20

-0

-40

-50

-

-60
-0
-80

-90
-1000
1000.000 2700.00 4400.00 6100.00 7000.00 9500.00 1120000 12900.00  1460D.00 18000.00 HH=

Reading Correct Measure- )
No. Mk. Freq. Level Factar ment Limit  Margin

MHz dBm dB dBm dBm dB Detector Comment
1 * 3465000 -56.90 438 -5252 1300 -3952 peak
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APPENDIX G - BAND EDGE
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Report No.: BTL-FCCP-4-1909C175

LTE Band 26_1.4M Spectrum Plot
1RB#0 1RB#5

Channel 26797 Channel 27033

[ Keysight Spectram Analyze - Swept SA [ Keyeight Spectram Analyze - Swept SA
500 AC | EINT] ALTGN AUTO _[03:46:42 PMOCE 18,2019 R Ts00 Ac | T ALTGN AUTO _[03:49:26 P Ot 18, 2019
eq 824.000000 Avg Type: RMS TRACE Center Freq 849.000000 MHz Avg Type:RMS TRACE Frequency
0: Wide = Trig: Free Run AvglHold: 10/10 TveE] O Wide o Trig: Free Run AvglHold: 10/10 el
e N IFGainiLow __#Atten: 40 dB o7 IR

Auto Tune

I?éain:[nw #Atten: 40 dB |
824.000 Mkr1 849.000 MHz!

dB Ref Offset5.6 dB

B 4199 dB s Ref 25.00 dBm -26.849 dBm

CenterFreq
849.000000 MHz

CF Step
200,000 kHz,

Freq Offset|
0Hz

Scale Type

Center 849.000 MHz Span 2.000 MHz
#Res BW 15 kHz #VBW 43 kHz* #Sweep 1.000 s (1001 pts)

sc STATUS!

6RB#0
Channel 26797 Channel 27033

STATUS

==
Frequency

T= ) & Jee|[— Keyeiht Spectrum Anslyzer - Swept Sh

SENSE

" g A T
-~ Avg Type: RMS v . Center Freq 849.000000 MHz ) Avg Type:RMS

PNO: Wide —>— Trig: Free Run Avg|Hold: 10110 [ O Wioe o Trig: Free Run AvglHold: 10110
et #Atten: 40 dB DET) #Atten: 40 dB
Auto Tune| Mkr1 849.000 MHz

824.000
B Ref Offset5.6 dB
8.652 dB i . Ref 2500 dBm -30.973 dBm

[ Keysght Spectrum Analyae - Swept SA
5 ALIGN AUTO [03:48:43 PHOCE 18,201
TRAc

Sia_AC SENSEANT] ALIGN AUTO [03:47:31 PMOCE 18,2019
eq 824.000000 ks

Auto Tune

Re 00 : B
CenterFreq
824.000000 MHz

StartFreq
823000000 MHz,

Stop Freq
825.000000 MHz,

CF Step
200.000 kHz|
Auto Man

Freq Offset|
OHz

Scale Type

Log 4 | center 849.000 MHz Span 2.000 MHz
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LTE Band 26_3M Spectrum Plot

1RB#14

1RB#0

Channel

26805

Channel

27025

[ Keysight Spectrum Analyzer - Swept SA

Soa AC |

PN
IF Gain:Low

ALIGN AUTO
Avg Type: RMS
AvglHold: 10/10

EanT] [03:54:38 PHOCE 18,2015
TRace

ide ~»- Trig: Free Run Tvee
#Atten: 40 dB oeT GE

STATUS

Center Freq 849.000000 MHz 3
PNO: Wide —>— 171
IFGain:Low __#Atten: 40 dB

Keysight Spectrum Analyzer - Swept SA
& 500 AC

Ref Offset 5.6 dB.
Ref 25.00 dBm

Center 849.000 MHz
#Res BW 30 kHz

sc

Il

Free Run

#VBW 91 kHz*

Avg Type: RMS
AvglHold: 10/10

ALGN AUTO [ 03:52:11 PHOCEL8, 2019
TRAcE

P
oeT Nl N

Mkr1 849.000 MHz
-22.493 dBm

Span 2.000 MHz
#Sweep 1.000 s (1001 pts)

STATUS!

Frequency

Auto Tune

CenterFreq
849.000000 MHz

CF Step
200,000 kHz,

Freq Offset|
0Hz

Scale Type

15RB#0

Channel

26805

Channel

27025

[E=SE=E=

[ Keysight Spectrum Analyzer - Swept SA

ALIGN AUTO
Avg Type: RMS
AvglHold: 10110

SENSEANT] [03:53:53 PH Oct 18, 2015
TRacE]

'BNO: Wide —»- Trig: Free Run
IFGain:Low #Atten: 40 dB

P e e e S

VSO o e ol

STATUS

Log

==

Auto Tune

CenterFreq
824.000000 MHz

StartFreq
823000000 MHz,

Stop Freq
825.000000 MHz,

CF Step
200.000 kHz|

Auto Man

Freq Offset|
OHz

Scale Type

|| center 849.000 MHz

[ Keysight Spectrum Analyzer - Swept SA

G 500 A
Center Freq 849.000000 MHz
PNO:

Ref Offset 5.6 dB.
Ref 25.00 dBm

SENSEINT]

ALIGN AUTO[03:52:59 PM Oct 18, 2019
TRAci

> Trig: Free Run
#Atten: 40 dB

P VRTINS

#Res BW 30 kHz

#VBW 91 kHz*

Avg Type: RMS
AvglHold: 10110

Mkr1 849.000 MHz
-29.326 dBm

Span 2.000 MHz
#Sweep 1.000 s (1001 pts)

STATUS!

Frequency

Auto Tune

Page 67 of 82




Report No.: BTL-FCCP-4-1909C175

LTE Band 26_5M Spectrum Plot
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LTE Band 26_10M Spectrum Plot
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LTE Band 26_15M Spectrum Plot
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APPENDIX H - PEAK TO AVERAGE RATIO
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